manvfactured and distribuited by

PB00000143




I KEEP ALL SHIELDS N FLACE,

2.5TOP ENGINE OR MOTCOR BEFORE LEAVING OPERATORS POSITION 1O
ADJUST, LUBRICATE ,CLEAN,OR UNCLOG MACHINE, UNLESS OTHERWISE
SPECIFICALLY RECOMMENDED I THE "OPERATORS MANUAL"

3WAIT FOR ALL MOVEMENT TO STOP BEFORE SERVICING MACHINE.
4 KEEP HANDS, FEEY, AND CLOTHING AWAY FROM POWER DRIVEN PARTS

BHEEP OFF EQUIPMENT UNLESS SEAT OR PLATFOBM FOR OPERATION
AND CRSERVATION 1S PROVIDED.

& KEEP ALL OTHERS OFF

TUSE APPROPRIATE SIGNS OR WARMNING LIGHTS WHEN OPFRATING
ON HIGHWAYS.

B.MAKE CERTAIN EVERYONE 1S CLEAR OF MACHINE :
ENGINE, MOTOR OR OPERATION, NE BEFORE STARTING

.




POLICY

T. Itis the policy of J.A. Freeman & Son, Inc. to constantly improve its products when-
ever it is practical to do so.

2. J.A. Freeman & Son, Inc. reserve the right to redesign or change its equipment or
component parts thereof without incurring any obligation to install or furnish such
changes on equipment previously delivered.

3. Unauthorized changes or additions to equipment manufactured by J.A. Freeman &
Son, Inc. relieves the company of further responsibility for warranted operation and
breakage replacement.




INSTRUCTIONS FOR ORDERING PARTS

T.  Order by part number and description of part.
{a} Parts should NOT be ordered from illustration only.
{b} Parts should NOT be ordered from numbers on castings.

2. Order by baler serial number and modei.

3.  Much delay and confusion can be avoided if parts numbers are arranged in
sequence on all orders.

4.  State how to ship: whether by truck, stage, parce! post, air parcel post,
LIPS, or air freight.

5. Claims for shortage or error in handling of an order for parts must be made
upen receipt of goods.
6.  Address all orders for parts as foliows:

J.A. Freeman & Son, Inc.
Parts Department,

2034 NW. 27th Avenue,
Portland, Oregon 97210

Place serial number of machine here for your conveniencs:

Baler Serial No.

Motor Serial No.

Left and right of machine are understood to mean from a position facing in
the direction of travel. .

Permission must be secured before any parts are returned for credit. When
paris are returned, the freight must be prepaid or arrangements made s¢ that they
can be brought in by ocur trucks.

"NOTE"™

Parts are identified by reference numbers, See parts list
for correct part numbers, DO NOT USE REFERENCE
NUMBERS AS PART NUMBERS.










Page 2
Page 4
Page 6
Page 8
Page 10
Page 12
Page 14
Page 16
Page 18
Page 20

TABLE OF CONTENTS

Drawbar Assembly — 200

Plunger Assembly

Wire Knotter

Front Mount Deutz

Hydraulic P.T.C.

Drawbar and P.T.0. Mount (1980— 540 RPM)
Drawbar and P.T.0. Mount {1000 RPM)
Electric Pickup Lift

Flag

Quadrant Hitch for 200 (Optional)




Part Page
Ho. Mo,
F73 ... ... ... ..., 2,4,10,20
o 5 . 2,20
Fi72. . .. .o 6
Fi183... ... .. ... 212,14
F227. 4
FR28. ... . 10
F2o8. ... .. ... ... .. ... 4
F299. ... ... ... .. 4
F440 ... ..... .. 2,10,12,14
e 4
BY74. . . 4
FT75. i 4
FP79. . 4
F780. ... . ... 4
- 4
FI86. ... ... ... 4
Fiddt. . . ... ... ... . ... 4
Fi812. . . . o 4
Fi5%7. ... .. . oL, 16
2 4
Fi809. .. ... .. ... .. ..., 4
F1629. ... .. ... . L. 4
F1636.................. 4
Fi790. ... ... ... ..... 11
FI7971. .. 11
FI792. ... ... ... ... 11
Fi7@3. ... ... ......... 11
F1784. ... .. .. oo 1
FI1785. .. .............. 11
Fi796. . ... ......... 11
Fi797 .. 11
Fi7e8. . ... ... ... ... 11
FI799. ... Ll 11
F1800. . ... 11
FiBig9... . ... .. ... 11
F1831 .. .. ... ., 12,14
Fi833 .......... 2,10,12,14
F1834 ... ... .. .. 2,10,12,14
FI1B36. ... i2
F1839............ 10,12,14
Fi1878. ... ... ... .. .... 10
F1881 ............ ... 2,10
FA024. . .. ... ... .... 8
F4046. . .. .............. 6
F8207. ..o o 8
FS845. .. .. o oL 8
F&5584. .. ... ... . il 8
FB859. ... ... ... ... ... 8
Feogs. ................. 3]
Fe267.............. ... 10
FG268................. 10
FBE75. .. ... ... ... ... 10
FE783.................. 8
FE795. ... ... ... . ... 8
FEBO2. ... ... ... .. 8
FBBO3. .. ... .. ... . ... 8
FB8O4. ... ... ..... i7
FEBA3. ... ... 16
FE857................. 10
F7000 .. ... .. .., 2,14
Frooz............ 10,12,14
F7003............. 2.12,14

Part Page
Mo, No
FTOO4 ... 12,14
FPOG5. . ... ........ 212,14
F7006 .............. 12,14
F7007 .............. 12,14
F7O40. ... oL 212,14
FrOt3. . . e 8
Froe2.. . ... . ... oo, 6
FrO64. .. ... ... .. ... .. 6
FPO85. .. .. ..o 6
F7O75. .. ... o o oL 8
F7076. ... .. . i &)
FO77. . 6
FPO78. . .. G
F7O07S. ... 8
F7081. . ... ... ....... 5
F7084.. .. .. .. .. ..., G
F7TO85. ... . ... it &
Fro86. ... ... ... ..., 6
Fro87. . ... .. o oL 6
Fro89. ... ... ... ... 6
Fr194. . ... ... .. ... 212,14
Fr218.... .. ... ... ... 12
F7220. ... .. it 4
F7227 . . 5
- Y 6
F7248. . ... ... ... .. ..., 6
F7280. . ............... 14
FP281 .. ..o o 12,14
F7283 .............. 12,14
F73tt. ... . 6
F7at2. . ... 6
F7313. .. 6
F7316. ... ..o e 6
F7318. ... .. o &)
F7329. ... ... ... o &
F7330. . ... .. .. ... .. 6
F7345. ... ... . 6
F7346. .. ... .. ... ..... 6
F7348. ... ... 5
F7353. .. &
F7438. .. .. ... . 4
F7538 .. ... . s 2,20
F7838........ .. ... 2,10,20
Fredo. ... . 2,10,20
Frsdl. ... . ... 2,10,20
F7565. ... ... ... .. 21214
F7866 .............. 12,14
F7867 . ... ... ... 2,12,14
F7890. . ... ... .. 212,14
Freo7. ... .. ... ... .. 2
F7681 ... ... .. ... 12,14
F7682 .............. 12,14
F7698. .. ... ... .. ... .. 8
F7707 ... ... .. . ..., 212
FI735. . . . 4
F7789. .. . ... ... . ... 4
F7763. ... . ot 4
FI766. ... oo an. 4
F7769.. ... . ... ... ... 4
FI777. o 4
R 6
Frrod. . ... ... ... ... 6
F7794. . ... o i 6
F7795 .. ... oo 12,14

Part Page
Ho. Mo,
F7800. . ... .. 2
F7809. . ... ... ... .. ..., 4
F7810. ... ... ... .. .... 4
Fr8ii. ... ... ... .. .... 4
F7837. . .. . L. 4
F7839. . ... . ... L. 4
F7g4o. . . ... .. ... . 4
F7B47. .. ... .. ... ... 2
Fradg .. ... ... ... 12,14
Frg4g ... ... ... .. 12,14
FBIIS. . ... 4
FBTIG. .. ... 4
F8117. . . 4
FBI78. .. ... L, 11
FBI1BO. ... .. . 8
F8192. .. .......... 212,14
FB1G3. ... ......... 2,12,14
F8247. .. ... ... 2
F8305. ... ........... .. 8
FB309. ........... .. ..., 8
F8312. ... ... ... .. ... 4
FB8324.. ... .. .. ... ... 11
FB325. ... .. 11
FB358. ... ... ... 4
ACLO102805 .. ... .. ... 8
ACT710200% ........... i7
ANCE289 . .......... ... i6
ARMTIES . ... L 10
BRKT1835 ... ... .. .. 18
BKTB574 .............. 10
BKTG715 .............. 10
BKT6722 .. ............ 10
BKT&727 .............. 10
BKTB288 ...... .. ... .. 16
BKT1#1225 ... ... ... ... 2
BKT141271 ... .. ... ... 8
BLT3410. . ... ... .., 8
BOX0000100 . .......... 16
BOX8202.............. 16
BROC11288 . ............. 8
BRC1128g.............. 8
BRC11290 .............. 8
BRGO121616........... 10
BSHC000088 ........ ... 16
BSH1001125 .. ... .. .. 10
BSHi1985 ... ... .. ... 10
CE77001800 ........... 10
CLPOOQD132 . ..., ...... 8
CLPOOOO7 ... ... ... .. 16
CLPO0O35751 ............ 8
CLPT7O81170 ............ 8
CLP7701182 ........ ... 16
CHNCO2000 .. .......... 10
COTO000107 . .......... 19
CRB37500143 ......... ... 4
DPTOO03010 .. ....... ... 8
DRBGGE9 . ............. 10
DRB11218 ... ... 2
DRB1145T ... ... ... .. 10
DTZe660 ............... 8
BTZ6783 .. ............. 8
DTZ6784 ... .. ....... ... 8
DTZ6785 . ...... ... ... ... ]
DTZ7382 .. ... ......... 8

Part Page -
Mo. Mo. |
DYZ7880 .. ............. 8
DTZ7681 ... ........ 8
DTZ11217 .o e 8
DTZi4287 .. ... ... ..... 8
DYZ112380 ... ... .. ... 8
ELCOB05B025 ........ ... 16
ELCOO0S530 ... ....... 8
ELCOGOB296 ........... 16
ELCC008297 ........... 16
EXHOO003040 . ... ....... 8
EXHOOG7689 ............ 8
EXHO030165 .. ... ... .. .. 8
FH.O002554 ... .. ... ... 10
FH.O005524 . ... ... ... 10
FILGD82410 . ... ..... ... 10
FLAOOOOOOT. . ... ... ... 18
GAGB7051............. 10
GRBOQO285. .. ... ... 16
GRBOOTI5310.......... 11
GRMO00285. . .......... 16
GSKO008337 ... ... 10
HOS69%4............., 10
HOSE915. .. ........... 10
HOS6922.............. 10
HOS7723.............. 10
HOS8778 . .. .......... 10
HOS9779 .. ... . ... ... 10
HRN11280............ .. 8
MENT1281 ... .. . 8 |
HTHBE7S ... .. .. ... 10
HTH7765.............. 20
HTHTI284 ... ... . ... 2
HYDOOG3%12 . ...... .. .. 10
HYDOO0B616 ... ..... ... 10
HYD3400020 ... ......... 8
HYDS205044 ... .. ... ... 10
HYD5205090 ........... 10
HYDS275060 ... .. .. .. .. 10
HYDS315043 ... ........ 10
HYDS315067 ... ........ 10
HYD5356100 .. ...... ... 10
HYDS375060 ........... 10
HYD5518043 ........ ... 10
HYDS716060 ... ..... ... 10
HYD5924060 ... ..... ... 10
HYDE700008 ... ........ 10
KNF11157 ... 4
ENT1414 o 6
LEVODT1232 ... . ... ... 2
LTH11229 ... .. ... ... 2
LTH1231 ... o 2
MNTHI821. .. .. ... ... 14
MNT11622. .. .......... 12
MNT19783 .. ... ... ... 12
MNTI1786............. 12
MTR74418............. 10
NCEOQOO313 ... ... ... 4
NCEOGOO7E0 . ... ..., 4
NCEOO7500 . ... ... ..... 4
NCEOGOB000 ... ..... 2,417
NCEOOD6250 ... ... ...... 2
NCHO0003125 .. ...... .. 10
NCHO0003750 . ... ... 2,810




INDEX

Part Page Part Page Pari Page
No. No. Mo Mo, Mo Mo
NCHOO00500. . .. ..., ..2,16 SCCO00505........... 2,10 ZZ0000103........... ... 4
NCHOOO560G .. .......... 2 S5CC000506............ 12 ZZ0000428............. 10
NCJO000500 ... ..., ... 2,16 SCCO000508 ...... .. AT 2200004275, .00 10
NFC0006250 ........... 10 SCCO000708........... 12 01434 ..., 10
NFCO0G7500 .. ......... 10 SCCO0020002........... 2 01448 ... ... ... 10
NFCOO1000 .. .......... 10 SCCO0050006. ..... ... 296 03189 ........ . ... .. 16
NFCOO13750 .. .......... 2  SCC0050005......... 1244 03177 ... oo 16
NFEQCO3750 ............ 2 SCC0050004 ........ ... 14 18108 .. ... .......... 16
NFEQOOS000 ... ... ... .. 2 SCBODOO2GY........... 4,6 TIG20AA (... ... 10
NFHO005000 .. .......... 2 S8CB0000O202 ,........... 4  X73408LAC ............ 10
NFHO010320 ............ 8 SCBODOGYO8 ............ 2 XT70Z21LAA ... ... ... 10
NFJ00075. .. ............ 2 S5CB002000t ... ... ...... 6 F7010.......... .. ...... 2
NMS0000150...........16 SCBO030002 . ... ... ..... 5
NMS0000250. .. ....... .. g SCBOO30003........... 2.6
PIN7831 . ... oL 4 SCTO0050G ............. 2
PINTE230 .. ... ... 2,10 SCO0000199 . ... ... .. 4
PLFeB72. .............. 10 SFCO000205 ....... ... .. &
PLFB205. ... .......... 10 SFC0000503.......... 2,12
PLF8206............... 10 8FC0000806 ........... i9
PLFB2G70............ .. 10 SFCO020006 ............ 8
PLFB2071. . ... .. ... .. 10 SFCO030008 ............ 6
PLF772800. . ........... 16 SHD7490 . ... ... ... .. .. G
PLF772801............. 10 SHD7800............... 5]
PLG7837 ... ... ...... 4 SHDOB39710 . .......... 1G
PLG7838 ............... 4 SPCHI281 ... ... ... ..., 8
PLG13057 .............. 4  SMFO002004 ............ 4
PLGI30570 ... .. ... ..... 4 SMROCOGI0tT............ 4
PLGTB40 ... 4 SMROO0C202............ 4
PLTEB39. ... ... 10 SMR1032075............ B
PLT11228. . ... .. ... ..., 2 SMS00G1240............ 8
PPEQGOOOT7S ... ... ... .. 10 SMS0007724........... 10
PPEGOOO750 ... ... ... 10 SMS0007725....... .. .. 10
JPEOCO1000 . ... ... .. 10 SMSB007726.......... .. i0
PEQOCIB00 ,........ .. 10 SMS0007727 ........ ... 10
PPEQO20250 ... .. ... ... 10 S5MS11802 .. ... .. .. 12,14
FPEQOYRS00 ... ... ..., 10 SMSIS030.......... ... 8
PPEQIOOS00 ... ... ... 10 S8Q85001500........... t2
PPEOTB0800 ... ... ..., 10 SQS5002500............ 4
PPE1007500 ... . ... .. 10 SQ87501750 . ... ... .. .. 4
PPEI250500 ... .. ... 10 SQSYH02500.......... .. 4
PPEI2B1000 ... ... ... 10 STN4S%4t ... ... ... ... 10
MPETE00200 ... ... L. 16 STN7850 .............. 10
MAPTIC0T .. 10 STN7852 .. ... ......... 10
UL0G0oH12 ... 10 STN11260 ... . ... ... 10
PULB630 . ... ... 10 ST83751000 ............ 2
AVoo00Ia7 . ... ... 16 TNKe702 .............. 10
WVO000108. ... ... .. 16 TNKB75% .............. 10
D293, ... 8 TNK11224 .. ......... .. 10
W0D11849. ... 2 THNKG76800 ............. 10
3BHOOOS03 ... ... ... .. 2 TNKe7601 ............. 10
3BHO003001. .. ... .. 6,10  VLVO0O0OOT ........... 10
SBHO500006 ... ... ... .. 6 VLVOODO0453 ........... 10
>CCO000100 . ... ... ..., 8 WAS1020806............ 8
SCCO000101 .. .. .. .. ... 8 WCTO000500........... 16
3CCO000103 .. .. .. .. 12,14  WCTC003750........ 2410
3CC0000204 ... ... ... ... 4 WCTO005000. . ...... 2,8,10
3CC0000201 . ... .. ...... 4 WOTO007500 ... ... ... 4,6
3CCO000302. . ..., .. 4,17 WILKO000313....... ... .. 4
3CC00g0303 ... ... 19 WLKOQOO375............ 4
HCC0000305. .. .. .. ... 2,10 WLKO0005G0. .. ..... .. 2,10
CCO000313 . ... ..., .. 4 WLKG000750............ 4
CCO000402 . ... ... ... 10 WLKO003125 ..., .. ... 10
3CC0000501. ... ... .. 2,410 WNG7980 ............. 19
3CCO000503. ... ... ... 212 WNGT7eBtT ... ........ 19
CC0000504 ... ... .. 10 WRNGB292 ............. 19
WNGB307 ... ... 19




DRAW BAR ASSY. STD. 7716
7-80 174 SCALE iLL. 250



REF.

PART NO.

SCCO000707
PiIN11230
DRB11218
SCC0060305
LTH11229
NCHOOG3750
WCTO005000
WLKO000500
SCC0000501
LTH11231
WCTO003750
SCC0000503
LEVt1232
F7005

F440
SCBO030003
F1833

1834
SCBO0OUT08
F183

F7607
SCC0050008
HTH11254
1891

F7541

F7540

F7539

F73
SFC0000503
NCHG00500
WLKO00500
SFCO050003
NCHC005000
WLKO005000
F7010

F7707

E7847
SBH000503
F7194
NPEQOO3750
F7580

8193
NCRO005000
F7565
MFJ0007500
F7003

F7567

F122
ROD11949
FB247
SBHO000503
Fat192

ZZ2100

F7800
NCHO00C500
NCJ0O000500
SCCO000505
BiKT11225
PLT11228
NCEO00D250
STS3751000

DRAWBAR ASSEMBLY —200

DESCRIPTION

5/8" N.F. cap screw, 2 used
Tongue pivot pin

Drawbar

3/8” x 1-3/4” UNC cap screw
Tongue latch plate

3/8" UNC hex nut

1/2” flat washer, 3 used

1/2” lock washer, 4 used

12" % 314" NG cab screw

Tongue latch link

3/8" flat washer, 4 used

1427 x 1-1/4” NC

Tongue latch tever

Rope

Ferrule

378”7 x 1-1/4” NC cap screw

Jack

Snap ring

5/8" % 2-1/2" UNC cap screw, 2 used
Front end hitch

Bushing, 2 used

1727 % 2" NC cap screw, 2 used
Hiich base assembly

Spring

Spring

Adjusting pin

Pickup lift lever

127 x 4" square head set screw
12" x 1-1/4" NF cap screw, 5 used
1/2” NF nut with lock washer, 5 used

12" x 1-1/4" NF cap screw, 9 used
1/2” NF cap screw with lock washers, 12 used

Engine adjusting bolt, 2 used
Engine base piate

Engine mount, B.H.

1/2” x 1-1/4" bution head bolt
Pickup lift bracket

3/8" lock nut

Sheave clip, pickup lift roller
Bushing

12" lock nut

Pickug kift cable with ends
3/4” NC jam nuts, 4 used
Spring

Cable connecting link for cushion spring
HA" w1147 x 2-1/2” key
Pickup lift lever rod

Washer 1-1/8” x 3"

1/2" x 1-1/4" NC button head
Cable pulley

Zerk 1/4”

Engine base plate mount, L.H.
172" NC nut

Jam nut 1/2" NC

1/2" x 1-3/4" UNC cap screw
Pivot pin bracket

Laich plate

5/8” UNC Esna

set screws, 2 used







REF.

m\nmm@ml\)—tg

-y
[ ie]

11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26

27
28
29
30
31
32

34

35
36
37
38
39
40

41
42
43
44

45

PART

NG,

E7837

F7763
CRE3750013
SCC0000302
Fi1537

F7768
SCO000020 1
SMRO0Q00202
SMFO002004
F783¢
FOODC073
3QS5002500
SQS7501750
F1636

F81186

FB117

F7769
FLG7837
SCCO000313
SCO000018g
F775
PINT7831
Fo86

F774
SMRO000101
PLG7838
PLG7840
Fa359

PLG13057

NCEOGOOT750
F7439

F299

F298

F7840
WCTO007500
WLKO000750
F1441
F8312

F780

F781

F779

F779

F7735
KNFi1157
F7764

F227

F1608
F1629

F751%

F1512
F8115

PLG13057C

220000103
F8266

F7809
F7810

F78711

F7777
F7220
F7759
NCECOOO313
WLKGD00313
WCTO003750
WLKOGC00375
NCEOB0O5000

PLUNGER ASSEMBLY

DESCRIPTION

Flunger roller rail, top L.H,

Plunger guide rail, top and bottom

3/8 x 1-1/4"" no. 3 plow bolt

3/8 x 17 NC cap screw

Hard slide for rofier plunger, 4 used

Hard slide mounting rail, L.H. top

51167 x 314" flat head socket cap screw, 12 used
5/18" x 17 F.H. machine screw for piunger rail
5/16" x 1-1/27 F.H. machine screw for piunger rai
Plunger roller rail, L.H. bottom

1/2" x 47 square head set screw, top rail, 2 used
12" x 2-1/2” square head set screw, bottom rail, 2 used
3/4' x 1-3/4" square head set screw, 2 used, plunger i lock
Roller for top of piunger, 3/4' shanik

Adjusting pad for FL.H. plunger face, used on twine only
Adjusting pad for center plunger face, used on twine only
Adijusting pad for top left plunger face

Roller and slide mounting angle, L.H., bottom
3/8” x 3-3/4" N.C. cap screw, 12 used

516" x /16" Allen head set screw, 4 used
Roiler for plunger, 4 used

Fin, plunger roller, 4 used

Wiper, rear, 2 used

Wiper, front, 2 used

1147 x 3/4” F.H. machine screw, 8 used

Roller mourding angle, R.H., rear

Foller mounting angle, R.H., front

Plunger frame only, 16" x 18",

1979

Plunger frame only, 16" x 18,

1980

34" N.C. nut

Knife guide under faed opening

Plunger slide, flat, upper R.H. side

Blunger slide, flat, lower RLH. side

Plunger rolier rail, F.H. bottom

3/4° flat washer

3/4" lock washer

Elbow, grease tube, 4 used

Sleeve for F1441

Grease tube, right rear, 38"

Grease tube, feft front, 14"

Grease tube, left rear, 30

Grease tube, right front, 307

Grommett, grease tube protector, 8 used
Plunger knife, 1880

Plunger knife, for 1879

Bolt for plunger knife, 3 used

Knife, stationary with square holes

Bolt for F1609 knife, 4 used

Shim for F1809 knife, 14 ga.

Shim for 1609 knife, 20 ga.

Plunger compiete, tess knife,

1979

Plunger compilete, less knife,

1980

1/8" P.T. grease fitling

Bale chamber hotiom

Liner extension for bale chamber bottorm, 8.H.
Liner extension for bale chamber bottom, center
Liner extension for bale chamber bottom, L.H.
Adjusting pad for plunger face, L.H.

Bale chamber liner, B.H.

Bale chamber liner, L.,

516" N.C. nut

516" lock washer

3/8" washer

3/8" lock washer

1/2” N.C. nut







PART

NO.

F7062

F7065

F731t

F7083

F4048

F7245

F172

F4024

F7318

F7087

F70886

F7085

F7084

F7312
KNT11414
F7313

F7316

F7G81
270000109
WCTO007500
F7077

F7075

F7076

F7078

F7079

F7353
SHD7800
F7348

F7227

Fr247
5CB0030003
SCB0030002
5C80020001
SFC0030008
SFCO000205
SBHO000301

WIRE KNOTTER

DESCRIPTION

Knotter mounting angle, L.H.
Knotter mounting angle, R.H.
Twister and shuttle bar frame
Twister shaft

Twister hook

Twister hook holt

Set collar, 3/4”

Sprocket, twister shaft, 15T
Wire holder rod

Wire knife

Gripper spacer, bottom

Wire gripper

Gripper top plate

Wire divider

Wire divider {1980

Wire gripper tongue

Shuttle bar with adjusting screws
Shuttle bar adjusting screws
Zerk

Washer, 10 ga., 3/4”

Cam shait

Shuttle bar drive cam

Rolt pin, 1147 x 1-1/2”

Shuttle bar crank flange

Cam follower

Upper wire guide bracket
Shield

Twister drive chain, 64P, No. 40
Bushing, twister shaft
Bushing, cam shaft

318”7 x 1-1/4” N.C. cap screw
3/8” x 17 N.C. cap screw
5/16” N.C. cap screw

38" x 2-1/2” NFHT cap screw
5/18” x 1-3/4” cap screw

38" x 314" N.C. square head set screw, 4 used




214
LENLLE
A

I NHO

Mg 4
L

b ™




REF.

EOOD*-JO)(H&{.GN—L%

10
11
12
13
14
15
16
17
18
16
20
21
22
23
24
25
26
27
28
20
30
31
32
33
34
a5
36
37
38
ag
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56

BPART
MO,

EXH11450
EXH0030165
F&793
F&795
EXHOQ03040
CLP35751
CLP35751
F6803
DTZBE60
BRC11280
DTZ6784
F6545
NMS0000250
DTZ8783
Fa652
F6088
5CC0000100
55549
CBLOG18189
SMR1032075
FaBo2
ACLO102805
DTZi11217
CLPO000132
F7013
DTZ7382
WCT0005000
SMS15030
DTZ11287
5554
SPC11291
WAS1020806
SCCCO0C101
NFHO010320
ROD11293
DTZ6785
F&207
F8301
PTZ0007680
CLP7051170
DTZ0007681
~8305
HYD3400020
F8189
HYDOGC0O1571
TNK11224
HRN11281
DTZ1172380
ELCOD05530

HRN11280
ELCO005065
BPT0003010
ALT0005512
F1708

Belts used:

Listed but not shown:

BLT3410
F7000

F7689
BRC11288
BRC11289
BKT11271

FRONT MOUNT DEUTZ

DESCRIPTION

Exhaust pipe

Exhaust pipe 3x 16-1/2" long.
Mose clamp (6 used).
Rubber elbow, 3 iD.

Exhaust pipe.

Muffler clamp.

Nut & lock washer.

Breather cap.

Alternator bracket.

Air tube brace.

Throttle arm.

Swivel fastener.

14" whiz nut.

Mounting bracket, throttie conirot,
Beech nui.

Throttle bracket.

14" x 127 UNC cap screw.
Beech nut.

12 ft. throitle cable.

Screw, 10/32 x 3/4"" RH machine screw.
Alr cleaner band.

Alr cleaner complete.

Beutz instrument panel.
Clamp.

Throttle cable clamp bracket.
Motor mount (4 used).

1127 flat washer (4 used).
10mm x 30mm cap screw (4 used),
Beily pan, Deutz.

Knob.

Spacer (4 used).

10mm lock washer (4 used).
Cap screw (4 used),

10/32 nut (2 used).

Shut off control rod.

Shut off control mount.

Ball joint 1/4” NF.

Clamp (2 used).

Fuel fine, 10" length.

Clamp (2 used).

Return line,

Male hose end.

Q0° street elbow.

Shut off valve (2 used).

90° elbow.

Tanlk.

Engine hamess.

Key swiich.

30 amp. circuit breaker (2 used).
Light,

Light.

Light harness.

iight switch.

Rubber adapter.

Aiternator.

Muffler,

Allernator belt,
Drive beit.

Drive Sheave.

Front brace.

Rear brace.

Drive bel shield bracket.







PART NO,

FB268
F6267
6857
SBHOCOG361
TNKB703
TNKB759

GSKB337
HOS6922
HYD5315080
HOS6914

HCS6915
HOS98148
HYD5205070
HOS9815
PPE75900
PPE75C
SCCH000402
FLB2410
F1878
Fil.002554

F8675

PLFGE72
PLF772801
PLF772800
ZZ427
GAG6B4051
PPE150900
HYD5205080
HOS8778
HOS9779
PPE7500200
PPE75
TNKG7601
TNK&7800
VLV000G453
HYD3069060
PPE7500600
Y1.V00oD001

F73
HYD5275060

HYD5356100
HYDB6400068
HYD5716060
HYD53150-43

MTR 74418
HOST7722
F228
Z7428
BKY8574

PUL&630
PUL7S77
BSH1001125
5CC0000202
BKTB727
§HDOB39710
F7539
PiN11230
WCT0005000
F1891
SCC00005505
BSH 11085
SCC0000501
PLT6639
SCC0000365
LTH11229

HYDRAULIC P.T.0.
REF.
DESCRIPTION MO,  PART NO.
Fiiler Cap 61 F7541
Screen 62 F7540
Gasket, 2 used 83 PPRE1251000
3/87x3/4" N.C. button head cap screw g 440
Tank baffle 65 LEVi1232
Tank cover, 5/16” N.C. cap screw 66 F7065
w/flockwasher, 12 used 67 HYD5375060
Gasket, tank cover a8 SCCO000303
3/4" hydraulic return hose, 36" &8 PMP77001
"0" ring JIC connector, C5315 x 12WH TI020AA
3/4" nhydraulic high pressure hose, 42", 2 X73408LAC
used X77021LAA
3/4" hydraulic high pressure hose, 36" CE77001800
Suction Hose 48" 70 - PLUOGOO142
JIC male connector, 4 used 71 HYD5515043
Suction Hose 28" 72 HOS7723
3/4” x 907 standard black elbow 73 SCCo000506
3/4" x close standard biack nipple 74 HTHB675
718" x 1" N.C. cap screw, 3 used 75 ZZ000G100
Qit filter, 82400 AAF Cessna 78 DRB11451
Filter element only 77 F1834
New filter element K23018 after 5-80 78 F1833
F1831

34" x 1/ JIC male connector, C5205 x 12 x £1839
16 WH 79 LTT11234
Lift cable connecting link 80 NFCO0007500
Pickup lift lever cross rod, 2 tie 81 CHN20000
Pickup fift lever cross rod, 3 tie 82 01-434
174" x 114" x 1-5/8" key B3 PPE1500
Sight gage and thermometer 84 Fil.5524
1-1/2" x 90" standard black elbow, 2 used 85 DRB6669
JIC male connector, 3 used 86 SMS7724
Hose 43" 87 SMS7725
Hose 397 88 SMS7726
3/4" x 2” standard black nipple 89 SMS7727
3/4" black pipe cap 90 HYD5205048
Hydraulic tank assembly, 2 tie
Hydraulic tank assembly, 3 tie a1 BKT&715
Check valve, 453-182-6, Teledyne 9z ARM7155
3/4” hex nipple, C3068 x 12 WH, 2 used 943 06-108
3/4" x 6" standard black nippte 94 SCCO000504
Relief valve, 5000 psi, RPQC-QCN-CED 95 SCCO000508
Sun 96 PPE1007500
1/2" x 4" sguare head sel screw 97 HYDB824060
3/4" femaie bulkhead connector, C5275 x 12 a8 PPE20250
WH 98 BRG121616
3/4” x 45° HC swivel elbow, C53566 x 12 WH 100
“O” ring JIC male connector 101
34" Q" ring, JIC run tee, C5716 x 12 WH 102  STN7650
1127 Q" ring, JIC connector, CE314x8x6 103
WH 104 STN4941
Hydraulic motor, 74418 DAH Cessna 105 STN7652
1/2" hydraulic drain fine hose, 44" 106
112" x 1-/2" flat head machine screw, 2 used 107  BKTg722
Key, 5/18" x 5/16" x 1" 108 NFC8250
Motor mount plate, 1/2” x 1-3/4" N.C. cap 169 NFC10000
screw, with flat washer and lock washer, 4 110 NFC13780
used 111 HYD6E616
Sheave, 10" 112 HYDS315067
Sheave, 9-1/2" {after April, 1978} HYD0003812
Taper bushing, P1-1-1/8” 113 PPEO1TG0900
516" x 1" N.C. cap screw, 3 used 114  PPEGGH1000
Bracket, drive belf shigid 1156 NCHO000375
Drive belt shieid 1186 WCTO0003750
Pickup it lever 117 WLK0000500
Drawbar pivot pin 118  STN11260
1/2" flat washer 118 8CC0000201
Spring
1/27" x 1-3/4” N.C. cap screw, 2 used WLKQ003125
Steel Bushing, 5/8" x 1/8" long NCH00003125
1/2" % 3/4” N.C. cap screw 120 SCCO000305

Latch plate
318" x 1-3/4" N.C. cap screw
taich lever

10

1980 (REVED)

DESCRIPTION

Spring
Pickup iift fever adjusting pin
1-1/4" x 1" standard black bell reducer
Farrule
Tongue latch lever
Rope
347 % 3{4" 45° JIC elbow
3/8" x 1-/4" N.C. cap screw, 2 used
Hydraulic pump, X-7700 |LAF Cessna
Gear box only
Pumg only
Pump assembly (used after April 1978}
Seal kit
3/4” NPT plug
30° HIC elbow
1/2" hydraulic drain hose, 54"
1127 % 2" N.C. cap screw, 4 used
Balt joint hitch
Zerk, 1/4" - 28 straight
Drawbar
Snap ring
Swinging iack
Thrust bearing
Lock pin assembly
Latch link
3/4" N.F. castie nut
Passing link chain, 2/0-24”
1/27 x 45° JIC male albow
1-1/2" x close standard black nipple
Qil strainer, SR558F24A MFP
Drawbar extension
5/8" x 3-1/2" N.F, cap screw
1" % 3-1/2" N.F. cap screw
1-3/8" x 4-1/2" N.F. cap screw
3/4” x 3-/2" N.F. cap screw
1/2" straight JIC male connector, C5205x 8
X 8 WH
Pump mounting bracket
Pump torque arm
3/16” clevis, SWL 1/3T
12" x 1-1/2" N.C. cap screw
1/2" x 2" N.C. cap screw
3/4" x 1" HEX busghing
3/4" JIC bulkhead, $5924 x 12 WH
1/4” black pipe plug
. {nner race, 314" x 1" x 1"
1/27 % 5-1/2" N.C. cap screw
Clamp bar
l.eg, standard
172" x 17" N.C. cap screw, 2 used
Standard only Tension Control
Mounting base angle
3/8" x 1" N.C. cap screw, 2 used
Brace, drive beit shield
5/8” N.F. castle nut
17 N.F. castle nut
1-3/8" N.F. castle nut
1-1/4" x 1-1/2" hose nipple
“Q" ring JIC, connector
“O" ring only
1" x 90° standard black elbow
1" close standard black nipple
3/8" UNGC nut
3/8" ftat washer, 3 used
1/2 lock washer
Pump stand bracket stand
5/16" x 3/4" UNC cap screw wilock washer
& nut

3/8 % 1-3/4 UNC cap screw




PTO CLUTCH

REF.

© 0~ O U B 0N %

PART NO.

F8178
NSLO005000
F1790

F1791
WLKO0005000
SCC0000311
F1792

F1793

F1794

F1819

F1796

F1797
272000428
SCCO000603
F1800
GRB115310
GRB115314
F8324

F8325

F1798
SCC0000101
F1798

DESCRIPTION

PTO clutch assembly
1/2" N.C. slotted nut
Spring, 2 used

Clutch pin, 2 used
1/2” spring lock washer
3/8” x 3-1/4” hex head cap screw, 12 used on 540 rpm., 6 used on 1000 rpm.
Cluich plate

Friction disc, 2 used

Clutch plate assembly w/bushing

Bushing

Clutch pilot

Spring, 12 used on 540 rpm., 6 used on 1000 rprm.

5/16" x 5/16” x 1" key

9/16” x 1-1/4" N.C. cap screw

Clip, shield, 3 used

Gear box complete, 540 rpm.

Gear box complete, 10600 rpm.

Mounting bracket drive belt shield

Drive belt shield

Sheave, PTO, 1-3/8" bore

1/4” x 3/47 N.C. cap screw, 3 used

Shield, rear “U” joint




REF.

(o2 B & I OV I\ I

10
11
12
13
14
15
16
17
18
18
20

DRAWBAR AND PTO MOUNT (1980 540 RPM) (200)

PART NO. DESCRIPTION

F7848 PTO gear box mount, R.H.
MNT11783 PTO gear box mount, L.H.
MNT11787 200 gear box plate

F7280 Hiich base piate

F7010 Adjusting boit

F1833 Front end swinging jack
F1831 Thrust bearing

F1839 Lock pin assembly

F1834 Snap ring

F7005 Rope, drawbar pin, &'

F440 Ferrule

F7281 Pickup fift lever, PTO baler
F7681 Pickup lift crank

Fre82 Pickup lift lever stop bracket
F7007 Pivot pin bracket

E7008 Drawbar pivot pin

F1835 Drawbar for PTQ baler
F7002 Drawbar jocking pin

F7004 Set collar for drawbar locking pin
F7003 Spring, drawbar locking pi
F7283 Actuating lever, drawbar locking pin
F7795 Link, drawbar locking pin

12

21
22
23
24
25
26
27
28
29
30
3
32
33
34
35

37
38
39
40

Fi83
SCCo000103
SCC0000506
SFCO000503
SCCO000503
5CCO000708
5Q85001500
F7194

F7565

F7590

F8192

F8193

F7566

F7567

SMS11802

SCCG050005
SCC0000707
SCCO000705
SCC0000704

Front end hitch

1/4" x 1-1/4" N.C. cap screw

1/27 x 2" N.C. cap screw

1/2" x 1-1/4" button head bolt

/27 x 1-1/4" N.F. cap screw

5/8" x 2-1/2" N.C. cap screw

1/2" x 1-1/2" N.C. square head set screw
Pickup li#t bracket

Pickup lift cable with ends

Sheave clip, pickup lift roller

Roller for pickup lift

Bushing for F8192 roller

Cushion spring, pickup cabte

Cable connecting link for cushion spring
11/18" N.C. jam nut

Eye bolt, L.H.

1/2" x 1-3/4" UNC, 2 used

5/8” x 2-1/4" UNC

5/8" x 1-3/4" UNC,

5/8" x 1-1/2" UNC cap screw




13



REF.
NO.

Oy G &G R -

10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
38
40

DRAWBAR AND PTO MOURNT —1000 RPM (200)

PART NO. RDESCRIPTION

F7848 PTO gear box mount, B,
F784% FTO gear box mount, L.H.
MNT11521 Mounting plate, 2-tie

F7280 Hitch base plate

F7010 Adijusting holt,

#1833 Front end swinging jack
F1831 Thrust bearing

F1835 Lock pin assembly

F1834 Snap ring

F7005 Rope, drawbar pin, 9’

F440 Ferrule

F7281 Pickup lift lever, PTCO

+7681 Pickup lift crank

7682 Pickup lift lever stop bracket
F7007 Pivot pin bracket

F7008 Drawbar pivot pin

F1835 Drawbar for PTO baler
F7002 Drawbar locking pi

F7004 Set collar for drawbar locking pin
F7003 Sprirg, drawbar locking pin
F7283 Actuating lever, drawbar locking pin
F7795 Link, drawbar locking pin
F183 Front end hitch

SCC0000103 1/4" x 1-1/4" N.C. cap screw
SCCO000506 112" x 2" N.C. cap screw

5PC0000503 1/2” x 1-/4" bution head boit
SCCO000503 127 x 1-/4" N.F. cap screw
SCCG000708 5/8" x 2-1/2" M.C. cap screw
SQS5001500 1/27 % 1-1/2" NL.C. square head set screw

F7194 Pickup lift bracket

7565 Pickup lift cable with ends

F7580 Sheave clip, pickup lift roller

F8182 Roller for pickup Hft

F8193 Bushing for F8182 roller

F7566 Cushion spring, pickup cable

F7567 Cable connacting link for cushion spring
11/16" N.C. jam nut

F7010 Adjusting bolt

SCC0050005 1/2" % 1-3/4” UNC cap screws, 2 used
SCCO050007 1/2" x 2-1/4" UNC cap screw
SCC0050005 /2" x 1-3/4" UNC cap screw
SCC0050004 1/27 % 1-1/2" UNC cap screws, 2 used

14




DNIYS
=N r-d3TIE MI¥IS B0 LNNOW
| ~l

.\ DNLASNCGY FHIDNT

.,,. \\ _Imu
4 L108 —
= = =

-~ AHEYD LAT dMidia

15




REF.

(.OCQ"\IO")U‘%&ME\J-*%

PART

NO.

BKT8288
F1517
SCC0050006
WCTO000500
BSH0000088
NCHO000500
NCJ0000500
ANC828%
BOX0000100
BOX8202
ELCO005025
FG842

03-159
03-177
NMS0000150
RIVO000107
RIVC00C108
ELCB296
ELCB2O7
CLP7701152
GRMO0002285
CLPOCQO117

ELECTRIC PICKUP LIFT

DESCRIPTION

l.ift cable bracket

Slack puller spring

12" x 2 UNC ¢cap screw
112" Flat washer (2 used)
Bushing IR88

12”7 UNC hex nut

112" UNC hex jam nut
Spring anchor

Electric plckup Hft box complete
Controt box {only)

Switch

Circuit breaker

Terminal block

Cable connector {2 used)
Conduit tock nuts (2 used)
Pop rivets (2 used)

Pop riveis (2 used)

Eiectric cable assembly, control box to starier
Electric cable assembly, control box to actuator

Wire clamp, insulated (3 used)
Grommet (2 used)
Vinyl wire clamp, insulated

16




REF.
NO.

o 00 =~ 2 0 B G Mg =

PART

MO,
PlLF-8205
NCEQOCS000
SCC000608
ACT-7102001
PLF-8207-1
PLF-82070
F-6804
S5CC000302
PLF-8206

g?r%’ 2
| T
* "))J ”UJJ))
)’)))' ;,j'}w» o

ELECTRIC PICKUP LIFT

DESCRIPTION

Anchor bracket

127 UNC ESNA nut, (2 used)

H2” % 2-127 UNC cap screw {2 used)

Actuator, DC-TA

Right hand anchor bracket

Left hand anchor bracket

Clamp, (2 used)

318" x 17 NC cap screw wllockwasher & nut (9 used)
Lift arm bracket

17




HEF.
MG,

PART
NO.

BKT1935
FLAQO00001

FLAG

DESCRIPTION
Fiag bar
Fiag - Safety

18




REF.

~NG G s WO e

PART NO.

SCC0000303
WNG7981
COT0000107
WNGB292
WNG7980
SFCO000706
WRNGB307

WIND GUARD

DESCRIPTION

3/8” x 1-1/4" N.C. cap screw s/lock washer & nut (2 used)
Right wind guard bracket

1/4” x 2-1/4" cotter pin {2 used)

Floating wind guard assembly

Left wind guard bracket

5/8" x 2" N.F. cap screw {2 used)

Wind guard assembly compiete

19




REF.

"\IO)U'I-I&CAJN--'-%

QUADRANT HITCH FOR 200 (OPTIONAL) QUD1200.

PART

NO. DESCRIPTION

HTH7785 Hitch base assembly

F7538 Pickup lift ievel cross rod
F122 114 x 114 x 2-112 key

F7539 Pickup lift lever

F7541 Spring for F7540 pin

F7540 Pin

F73 1/2 x 4 square head set screw

20




200 SUPPLEMENT

index

Part No Page No

FA4B0. ... ... ... ... .. 18

Fi261. . .. ..o nt. 18

FAS74. ... .. e 30

BOXC0080640 ... ....... 30

BOXO0083870 ... .. ... 30

BOX00083890¢ ... ....... 30

PINGBTSE. .. ... .. ...... 24

NFXOOT0000 ... ....... 1B

SBHO003001 ... .. ... .. 30

SHOB138 . .............. 8

SHF7133 .. ... ... 2

TUES0S4 .. ... ... 34

SHDB334 . ... ... ..., 13

Page 2

Flywheel and Pinion Shaft Assembly

Ref. No. 18 SHF7133 Pinion Shait

Page &

Bale Chamber Assembly

Ref. No. 38 SHD8139 Shield exdension, drive belt shield

Page 18

Fead Arm Drive, Feed Arm and Feed Fork

Ref. No. 17 1261 Hardened washer, 17 x 2-1/2” x .0685, 2 used

Fef. No. 20 F480 Bearing

Ref. No. 26 NFX 6010000 Flexlock

Page 24

Bull Gear and Plunger Connecting Rod Assembly

Hef, No. 24 FINBGT7S Pivot pin

Page 30

Twine Box and Twine Guides '

Rel. No. 9 SBHO003001 3/8” x 3/4” button head

Ref. No. 30 BOX0080640 Twine box 6 compartment, dome lid
F7974 Twine box 8§ compartment, dome lid
BOX0083890 12 compariment, dome lid
BOX00083870 6 compartment twine box complete

Page 34

Tension Control Pump Assembly

Fef. No. 9 TUR9094 Tube

Page 13

Fickup Feed House

Ref. No. 28 SHDB8334 Shield over pickup complete

21




